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Report No.: HLF22005360E Date: May 28, 2022 Page 1 of 4

Applicant : Ningbo Lvneng Lithium battery Technology Co. LTD

Address 220 Jiangning Road, Jiangkou Street, Fenghua City, Ningbo City, Zhejiang Province,
China

The following sample(s) and sample information was/were submitted and identified by/on behalf of
the client

Sample Name :  Rechargeable Li-ion Battery

Sample Model . 18650-2000mAh 3.7V 2000mAh 7.4Wh
18650-4000mAh 3.7V 4000mAh 14.8Wh
18650-2200mAh 3.7V 2200mAh 8.14Wh
18650-2600mAh 3.7V 2600mAh 9.62Wh
18650-6600mAh 3.7V 6600mAh 24.42Wh
18650-8800mAh 3.7V 8800mAh 32.56Wh
18650-1200mAh 3.7V 1200mAh 4.44Wh
18650-1500mAh 3.7V 1500mAh 5.55Wh
18650-1800mAh 3.7V 1800mAh 6.66Wh
18650-3600mAh 3.7V 3600mAh 13.32Wh
18650-4400mAh 3.7V 4400mAh 16.28Wh
18650-5400mAh 3.7V 5400mAh 19.98Wh
18650-7200mAh 3.7V 7200mAh 26.64Wh

Sample Style o

Sample Lot o

Sample Received Date : May 25, 2022

Test Completed Date :  May 28, 2022

Test Requested : As specified by client, with reference to Directive 2006/66/EC and its

amended Directive 2013/56/EU to determine Lead(Pb), Cadmium(Cd),
Mercury(Hg) contents in the submitted sample.

Test Method . Refer to the next page(s).
Test Results : Refer to the next page(s).
Test Conclusion . Based upon the performed tests by submitted samples, the test results

comply with the limits of the Directive 2006/66/EC and its amended
Directive 2013/56/EU

e
Reviewed by: nW Authorized Signature: W

Lab Senior Engineer Technology Manager

hall the Company’s responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the

CHstnes ) 1 . .
bulk apddnspected, testdd and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing

FLION TESTING TECHNOLOGIES
¢zi Industrial Park,Furong Industrial Area, Xinqiao Village, Shajing Town, Bao’an District, Shenzhen City
Tel : 86-0755-2724 8885  Fax: 86-0755-2746 0090 Http//www.cnftt.com
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Report No.: HLF22005360E Date: May 28, 2022 Page 2 of 4

Test Results:

MDL Result Limit
Test ltem Test method/Instrument (%) (%) (%)
Lead(Pb) EPA3050B&EPA3052/ICP-OES 0.0002 N.D. --
Cadmium(Cd) EPA3050B&EPA3052/ICP-OES 0.0002 N.D. 0.002
Mercury(Hg) EPA3050B&EPA3052/ICP-OES 0.0002 N.D. 0.0005

Note:

(1) 1 mg/kg = 1 ppm = 0.0001%

(2) N.D. = Not Detected (less than MDL)

(3) MDL = Method Detection Limit

(4) “--" = Not Regulated

(5) Remark: According to the Article 21(3) of Directive 2006/66/EC, Battery, accumulator and button cell
shall include the chemical symbol Mercury when containing morn than 0.0005% of Hg, the chemical
symbol Cadmium when containing more than 0.002% of Cd and the chemical symbol Pb when containing
more than 0.004% of Pb

Remark: The test report is only used for customer research, teaching, internal quality control, product
development and other purposes, for internal reference only.

In no cirgiimstiintics Shall the Company’s responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the
bulk apddnspected, testdd and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing

Fstretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.
FLION TESTING TECHNOLOGIES
¢zi Industrial Park,Furong Industrial Area, Xinqiao Village, Shajing Town, Bao’an District, Shenzhen City

Tel : 86-0755-2724 8885  Fax: 86-0755-2746 0090 Http//www.cnftt.com
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Report No.: HLF22005360E Date: May 28, 2022 Page 3 of 4

Testing Flow Chart:

Cutting/Preparation

A

Sample weighing

i

Acid extraction

v

Filtration

I

Solution Residue

Acid
digestion

ICP-OES analysis

REPORT

rstiinticy Shall the Company’s responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the

In no cirgyiastEi
Z. 4 . ¢ . .
d3dnspected, fsdd and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing

FLION TESTING TECHNOLOGIES
¢zi Industrial Park,Furong Industrial Area, Xinqiao Village, Shajing Town, Bao’an District, Shenzhen City
Tel : 86-0755-2724 8885  Fax: 86-0755-2746 0090 Http//www.cnftt.com
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Report No.: HLF22005360E Date: May 28, 2022 Page 4 of 4

Test Part Description: Battery

Sample Photo

v

&

/ | | P, & N |- \
.-'a';.f.':"r'.‘.'ff.'.‘ifr!:lfﬂrhi il Il;l:lv'.h'.-l-1n‘l-'-u\l.','u".-'u'a\'*'.'-.-'\-"--'

Note: The results shown in this report refer only to the sample(s) tested.

*****EndOfReport*****

FLION TESTING TECHNOLOGIES
¢zi Industrial Park,Furong Industrial Area, Xinqiao Village, Shajing Town, Bao’an District, Shenzhen City
Tel : 86-0755-2724 8885  Fax: 86-0755-2746 0090 Http//www.cnftt.com
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B4 5 Company information

TREEM L FHE A IR 2 5] Ningbo Lvneng Lithium Battery Technology Co., Ltd.

TR AIFEL A T T 22 (L X UL H #1857 8%  Jiangning road, jiangkou street. fenghua district,
Consignor ningbo city, zhejiang province, China
18069253365 81386729(@qq.com /
TR LML AT PR 5] Ningbo Lvneng Lithium Battery Technology Co.. Ltd. |
A R LA WHLE T WM 2L XL O # LT 8% Jiangning road, jiangkou street, fenghua district,
Manufacturer ningbo city, zhejiang province, China
18069253365 81386729@qqg.com /
I UL R ENAEA R AR - M5y A7 UL-CCIC Company Limited Guangzhou
Branch
SR fir VR ATE R X BRI 7 8 ' UL 48] Electronic Building,
Test lab Parage Electronic Industrial Park, No. 8 Nanyun Er Road, Guangzhou Science Park,
Guangzhou, China
02032131300 Sean.Song(@ul.com www.chinaul.com
F{t{5 B Battery information
- (]
0. 25 L Lk /
s : SR LG AATY
2 = /
P Type §o090-2600mAR Original tested type '
FRAR L (V) . A/ Re
Nominal voltage Ad Capacity/energy PoUOmAD 9.62%n
AT s HEL 2 o S .
#ﬁl‘é Rechargeable Li-ion single cell ﬂ’ Fitie) /
Description - Li content
battery
it (ke) e A T B FTIRSN 5% Blue
Mass : Appearance plastic film shell
T {5 B Test information
JFAR &5 o 5 - MRS AW
9 - i -06-
Original test report No. ARERIBEIT]L Date of test report 2020-06-11
B B CRT fals te s b R T
TR Y5 38.3 7 UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.|

of Tests and Criteria 38.3

Al tlﬁ{idﬁfﬂ%lﬁon it Passed %Jﬁ;{fﬂii irff Passed
Vi ot P L ot Pased
Exl;fafiﬁg?ﬁcuit it Passed 1}:15153:{] &1 Passed
Tgvgéﬁaﬁ? Al Passed F:;:fjdmiﬁgﬁfge & Passed
38.3.3 () / 38.3.3 (2) /

Lty 1B AAT B 2]

www.ghs.cn




P& B/ Sample Picture

VIR s T G Rl R S o A vl B ORI S LR (R T 5B )
ST/SG/AC.10/11/Rev.6/Amend.1 383 t5 #E % 2K . The tested samples meet the

C "'Jl]'@. requirements of test items of the UNITED NATIONS™"Recommendations on the
et TRANSPORT OF DANGEROUS GOODS" Manual ' of Tesis, and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 X A
i ; 7 )
Remark =it
#5242 Signature o . EH f LY

HILE T il Viee chief engineer

LG B R AT B A )

-BS4IES:518852-

***m%%ﬁ***

www.ghs.en 22
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Certification
for Safe Transport of Chemical Goods

T BT dn

*—?é’ugﬁ: D LR LE e i R 7142 18650~ 2600mAh, 2600mAh, 3.7V, 9.62%h
Sample name: Rechargeable Li-ion Battery, Nodel 18650-2600mAh, 2600mAh, 3.7V, 9.62Fh

R TR A

'%:}E$)f-'1 : Ningbo Lyneng Lithium Battery Technology Co., I.ud.

gy ik A L RHE A R 2

Ningbo Lvneng [.ithium Baltery Technology Co., Lid.

N S

STEITE L 5 1L Al 1 4 1 2 5

Shanghai Institute of Chemical Industry Testing Co., Ltd

2B -
By Air By Air




N = ]/l s ¢ NO. 212200117685009
Wihiam AL L P "

Certification . ; Page
ertitication for Safe Transport of Chemical Goods
. il fe AT, TR 5 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh
¥ L
5 AR Chinese
Sample Name— — . : - -
% Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V, 9. 62Wh
L
English
EXN Vi Tk e A HL i B AT R A T
Consignor Ningho lLyneng lithium Battery Technolopy Gy L.
N 23 AR ARAT L I M TR A )
Manufacturer Ningbo Lvneng Lithium Battery Technology Co., l.td.
BBk, A4 ER AR A Sk IR 63 o
Inspection method and procedure TATA Dangerous Goods Regulations (DGR) G3rd Edition
o sha, iR SRR R
Sample appearance RBlue Plastic film shell
0,2 143 & O <10k
Package information Lithium batteries total net weight < 10kg.
A% waftE x5 %% Capacity P EEN ¥ dhe| HF
NO. Battery type Model /g4 ELicontent | Placement Unit weight | Quantity
I TR GER et e (N et L) L8650~ 2600mAh 2600mAh 9. G2Wh P o s g 0. 0491 180
I\‘erhm geahle Li—ion Battory only
single cell battery
1. faf iR 5 (Hazards identification)
AeX0i.
Miscel laneous,
o
Z
£ 3 o mepmERNSERDS GERGHNY HEEAT (Suggestion according to TATA DGR)
=
5 Shipping name:Lithiwn ion batteries
z 1"" Class or division:¥
— |UN Number:UNIAR(
Q
b
O 13. {3 3K (Packaging requirements)
# S | umoes B R A, %,\Nl //ﬁﬁ
6 The goods are pac kigred according to the Pac kaging Instruetion 965 section |8
=z
(PR 54 g
Cargo Aircraft Only IJ
F ‘ﬁﬁﬂ*ﬁ”‘
BBAM: 0 00 ERRM 0100 LA B LECRLAAR R
Inspection Date: Issue Date: Effective Date: (35)
&z
Comment

Approver: 4 . Checker:

e - [2 W /'\% \"Em EX s

Appraiser:
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Certification for Safe Transport of Chemical Goods Page 2/3
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B st R A AT

No. Inspection results and other things
DA R D g R (6340 (LA [ e FROGRT 3. 9. 2. 6. 1(e) M M BT R T {h Fll it o
PR et U IR VR N o R SR s A IR E R (OF e I DU
JeHRAE TR A AS T AET e Ak Bk H M IR 84, A it e AL G
Lithium cells and batteries listed in this report were manutaetured under the quality management program deseribed in 1ATA
DGR 63rd 3.9.2.6. 1(e).
1 Lithium cells and batteries listed in this report are not the defective cells or batteries returned to the manutacturer Tor
safety reasons.
Lithium cells and batteries listed in this report are not waste Lithiun cells or batteries, and they will not be shipped
for recycling or disposal.
JR R R i U B A R R b A 1A SR8, 3/ TR I R
R oo Sl B S A
Lithium cells and batteries listed in this report are ot the types proved to meet the requivements ol
cach applicable test in the UN Manual of Tests and Criteria, Part 111, sub-section 38, 3.
9 T]n_ ‘p-t“.lliﬂfe J.“!S.,“i,mm"l the 1. 2m drop test. “_.
UN3S. 31l i i 5 4 —
The UN38. 3 Test Summary No, (s) ( %ﬁj
812000600151211 A
PEANTE LIS E e
Please scan the QR code on the right Tar more intformation.
Bl e A L A P Ry, BRGNS L
TR0 =R promti ol S BN j'
. Lithium cells and batteries ave packed in inner packagings that completely enclose the cell or hattery and placed in o strong] ﬂ‘%
3 rigid outer packaging.
Cells and batteries are properly protected to prevent short cireuits. ‘135)
FEDGR LB SR T (R it 0 AU SRR L 0 A Eia AR b i T HS BRI G, Ml U A R, 1 1B, 2, 2riH Sk
il AR
Cells or batteries shipped under the provisions of Seetion 1B in TATA DGR must be described on a Shipper’ s Decluration as
1 get out in Section 8, and the air wavhill, when used, pust contain the applicable information rognirved by 8.2.1 and B. 2.2,

B TR IO 0 10T [ P B2 COGRIAIT. 3. X0 Bb BEF TP AU OGREAT . 1, CIF i AT MR R 0
f AL DA BURDGRT, 1, 1. 1 Gy B () SERBRIC, #EAR™T. 1A () A7 BRI bR G B ol
S A MR AN “ OB BEHLT bR (DGRIET. 4. B .

Fach package must be durably and logibly mavked with the mark shown in Figure 7.1.€ in IATA DGR in addition to the Class

5 O-Lithium Battery hazard label (Figure T.3X in TATA DGR,

Fach package must be marked 0 aecordanee with the requirements of 7. L. 1. 1{n) and (b in IATA DGR and in addition the net

weight when requived by 7. 1L Lte) must be marked on the package,

Fach package must be labelled with the "Cargn Aireralt Only” label (Figure 7. 0.1 in TATA DG

WOF AT e, AR Toui il s ] et JLf L A A L B PR30k,

Aecording to the statement ol the consignor, Lithium ion cel 15 and batterios Listed in this report must he of fered Tor transport
6 at a state of charge (SoC) not pxceeding 30% of their rated capdeity.

TR A5 5 LRIRKE o (L ASTRIRAD) , 2. 1T S A (4 A PR, A, 1T05 BART k5. 1T H P A % i 0 e FE |

o A e

Cells und butteries must not be packed in the same outer packaging or overpack with dangerous goots classitied in Class 1
7 (explosives) other than Division 1.45, Divisien 2.1 (tlammable gases), Class 3 (flammable liquids), Division 4.1 (flammable

solids) or Division 5.1 (oxidizers).

S ERD - G8364-
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Certification
for Safe Transport of Chemical Goods

458 e sth JL TE 4D

S L AR 9% GV fhls, ) %318650-2600mA,  2600mAh, 3.7V, 9. 62ih

Salnple name. Rechargeable 1.i—ion Ballery, Madel 18650-2600mAh, 2600mAh, 3.7V, 9.620h

""" P et b FHE A R A T

'ﬁ_#{‘$}‘l : Ningbo lLvneng . ithium BaLtery Technology Co., LLd.

ek g e A R A PR A

Ningho lvneng lithium Baltery Technology Co., Lid.

C Nl S

SICIT&J: st TOSLBAS 9 7 PR % 2

Shanghai Institute of Chemical Industry Testing Co., Ltd
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Certification for Safe Transport of Chemical Goods Page 1/3
L AL ES i, Y 5 18650-2600mAh,  2600mAh, 3.7V, 9. 62Wh
'
o o AR Chinese
Sam ame
p’e N % Rechargeable |.i-ion Battery, Model 18650-2600mAh, 2600mAh, 3. 7V, 9. 62%h
S &
English
EZR 2ol ik B RE AR R AT IR A ]
Consignor Ningbo Lyneng l.ithium Battery Technology Co., [.td.
[N P51 kA REA Ll PHE AT IR AT
Manufacturer Ningbo Lvneng Lithium Battery Technology Co., [t
Bk, A5 L o g e A 0 P Bt 3 o B BRI (202088
Inspection method and procedure IMO International Maritime Dangerous Goods Code (2020 Edition)
S shaL W € T R A
Sample appearance RBlue Plastic film shell
23 %#ﬁ 8. = 30k
: 5 weri ght == ’

Package information ~ [**1eht =0k J
B CAELE S 5 ¥ Capacily HHF K
NO. Battery type Model /424-¥Li content Placement

I [ F X e PR B ] 18650 2600mAh 2600mAh 9. 62Wh U iz

Rechargeable [.i-ion

single cell battery

Buttery only

(|

1. fa ¥R % (Hazards identification)
FUIRES R DTS
Lithium ion hattery.
5
K3 |2 mEkmERE TS (ERRESERSAIINY I (Suggestion according to THO TMDG
T [Code)
O | HUFREEIETSS, RS0 DG Code AR A RN -
E :;l The article is nol subject to other provisions of IMO IMDG Code according (o special provision 188,
@]
=
@)
=3 s} Ty
5 g f\ W
|3, 3R (Packaging requirements) 10 y
® 8 |k
O |None,
=
BEAM: 0007 EEEM 500100 BAAM: )
Inspection Date: |ssue Date: Effective Date:
£ix
Comment

£ 3 -
Approver: v ‘2'

¥ % ,% {"Zw X 3

Checker: Appraiser:
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#ib 45 R A AL F A

No. Inspection results and other things

Acd A PR AT e R ¢l i 2 SR IR I h (202000 2.9, 4. SHLFE AT B PR F AT ik e

lithium cells and batteries listed in this report were manufactured under the guality management program described
| in TMDG CONE 2020 EDITION 2.9.4.5 .

AR5 R A el Al 06 A TS FnbratE T Y S TTIRES:38. R ARER TR R

(il 55 PFAE 98 77 | 2miig e .

Lithium cells and batteries listed in this report are of the types proved to meet the requirements

of each applicable test in the UN Manual of Tests and Criteria, Part TTT, sub-section 38. 3.
5 The package I_1as p.assud the |, 2m drop test.

UN38. 350 L B4R 5

The UN38.3 Test Summary No. (s)

B12000600151211

PRI B A ] .

Please scan the QR code on the right for more informat ion.

el e AT Ay, R ik AR

Lithium cells and batteries are packed in inner packagings that completely enelose the cell or battery and placed
3 in a strong outer packaging.

LIS & i £ 17748 08

Cells and batteries are properly protected to prevent short cireuils,

4
A G E AR i S L b
ST HUBI O30, RO BRI AALAL CERyh 2 SRR AT 545 G 8 L1 D0 B 06 EEO6E Y 1 BEl 23 10
S, &IN5, 2. 1 10 CHEHLHLER I F15. 2. 2, 2 M9OARLER S, IEMUNRE T Ay SRABDL 188
Fach package shall be marked with the appropriate lithium battery mirk,

5 Packages containing Lithium batteries packed in conformily with the provisions of part 4, chapter Ll, packing
instructions 965 or 968, section 1B of® the JCAD Technieal Instructions tor the Safe Transport of Dangerous Goods
by air that bear the mark as shown in 5201 1001 ithium battery mark) and the label shown 5.2.2.2, Model No. 9A
shall be deemed to meet the provisions of this speeial provision 185

6

7

-JiE G 81T
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Safety Data Sheet
LB U A

Rech ble Li-ion Batt
Product Name =R & fk: oo o geavie Li-on batery

A 7E L
Model #-5: 18650-2600mAh
Issue Date %% H#: 2021.12.30

Effective date &23(H#: 2022.01.01

Report No. 3t &5 NBFS20211228SDS03
Compiler Zfill: Jack Ywhj
Reviewer H#%:
Approver #L#:

=

_ Tel: 86-020 3112 7037 Email: info@cp-up.com Website: www.cp-up.com (=]
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Section 1 - Chemical and Company Identification

SR -2 i R AR LR IR

Product Name Rechargeable Li-ion Battery
P A H T 75 LS T L
Model/T! = 18650-2600mAh
Ratings/4i & 244 3.7V, 2600mAh, 9.62Wh
Applicant Ningbo Lvneng Lithium Battery Technology Co., Ltd.
FHIE TR R IR A PR A
Applicant address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China
FRS A St WV A8 T35 T 8 AL T VI BT 7 % 220 %5
Manufacturer Ningbo Lvneng Lithium Battery Technology Co., Ltd.
3 7 TR R LR A PR A
Manufacturer | address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China
Contact ok WL AR 70 7 22 A0 T VL A3 VL 5 1 220 5
information Tel. /B2 HLIE 86-18069253365
HlIE IR E S | Email/ R4 81386729@qqg.com

Section 2 - Hazards Identification

Mo - R

Hazards Identification: & #HH#iA
Not dangerous with normal use. Do not dismantle, open or shred the battery ingredients contained within or

their ingredients products could be harmful.

IEWAEHRA G, AR, SIS i, A RO A F .

Primary Route (s) of Exposure: g%
inhalation, ingestion, Skin contact and Eye contact.

WA BEN BT MRS 4%

Potential Health Effects: ¥7E{@ R

inhalation: Vapors or mists from a ruptured battery may cause respiratory irritation.

RN - BB RSO HH SR KU 55 2 5 RS P B T TR 380

Ingestion: The battery ingredients contained within or their ingredients products can cause serious chemical

burns of mouth, esophagus, and gastrointestinal tract.

BN HUI ) 2H R R oy BJEURE T DL SO, T A B i T I E A R R .

Skin: Skin contact with contents of an open battery can cause severe irritation or burns to the skin.
Bk = B bk 5 i 38 Hla 9t 1) P S A 2 bR BT RE 2 3 BO™ FE R0 R B R 45 B Rk

Eye: Eye contact with contents of an open battery can cause severe irritation or burns to the eye.

R - IR IS 3 Mk 30 P vl ) P A 2 AR AT BE 2 3 0™ A R B e 4 IR G

Page 2 of 9 pages
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=fa3AiE  Report No.: NBFS20211228SDS03

Section 3- Composition/Information on Ingredients

B=F - TERAE RB

. Concentration or
Chemical Name CAS Number trati (%)
\ \ . concentration ranges (%
W22 TR CAS 5 (LZEIXHRFIFILS) .
R ERIR BV (%)
LiNiCoMnO2 346417-97-8 14.26-16.21
LiMn204 12057-17-9 21.81-23.89
Carbon 7440-44-0 15.30-17.31
LiPFs 21324-40-3 1.51-1.72
Acetylene Black 1333-86-4 0.16-0.18
PVDF 7782-41-4 0.61-0.84
SBR 7723-14-0 0.58-0.74
Copper 7440-50-8 6.11-6.80
Aluminum 7429-90-5 3.21-3.52
Nickel 7440-02-0 0.16-0.18
Note: CAS number is Chemical Abstract Service Registry Number.
R CAS TR RSN T .
N/A=Not apply.
N/A=Avid H
Section 4- First Aid Measure
B - 2B
Inhalation Remove source of contamination or move victim to fresh air. Obtain medical advice.
B PR T5 QR Bl f 2 HH R BT AL . FoREAE R
Please rinse mouth thoroughly with water, induce vomiting under the guidance of
Ingestion . . I
o professional personage. Please seek medical treatment in time.

SERDATE KM, AR A ERI4R S N, JEEE

Remove contaminated clothes and rinse skin with plenty of water or shower for 15 minutes.

Skin contact Get medical aid.

IR i OV R, KB K2R 15 708, dmilE.
Eye contact Irrigate with flowing water for 15 minutes. If irritation persists, consult a physician.
MR S 4 i K SE 15 208l andlas etk A, T RB TR .

Section 5- Fire Fighting Measures

BRI - B e

Characteristics of Hazard Toxic fumes, gases or vapors may evolve on burning.
f& o e 1 KGNS ATRETSAT M . AR 78R
Hazardous Combustion Products | Carbon monoxide, carbon dioxide, lithium oxide fumes and so on.
WA 7= A I fE B W) —S AR, AR, BEIIH S

Page 3 of 9 pages
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Report No.: NBFS20211228SDS03

Fire-extinguishing Methods and
Extinguishing Media

Please use water, dry sand and other proper fire extinguishing media.
K, FIEESER K KA.

KKFERRKH
Attention in , . NP ,
i tinauishi The firemen should put on antigas masks and full fire-fighting suits.
ire-extinguishing R , g
I PNIARTE R 10 R AT SN e e = 21510
KK B H i

Section 6- Accidental Release Measure

SENER Ay - N S AL

Personal Precautions, protective
equipment, and emergency

Restrict access to area until completion of clean-up.
Do not touch the spilled material. Wear adequate personal protective

procedures equipment as indicated in Section 8.

MANTRTFEHE . B & MM R | BRGIX I, B3 56 s B TAE . 75 20 Al s 1A R 5 oE S
BF NBi4P ¥ 2%, wss 8 ¥ fios .

Environmental Precautions Prevent material from contaminating soil and from entering sewers or
KRR B waterways.

B 1E W J5 i G - SR RE N R /K BUUKTE .

Methods and materials for
Containment

T3 B AR R 11

Stop the leak if safe to do so. Contain the spilled liquid with dry sand or
earth. Clean up spills immediately.

224, MEabds, w7 RLH v Biyb 4 k8 i Atk B, S B 3
Mt .

Methods and materials for
cleaning up

B E K 7B AR

Absorb spilled material with an inert absorbent (dry sand or earth). Scoop
contaminated absorbent into an acceptable waste container. Collect all
contaminated absorbent and dispose of according to directions in Section
13. Scrub the area with detergent and water; collect all contaminated
wash water for proper disposal.

FH A8 P W WS (b b )Rl A RE . T e B 7% B AT R
VIR 4% o IR T A 275 G R A AR 48 28 13 & 70 I 45 & AL &
FH e % 750 R 7K Wik T g DX 3 W SR BT B 2 T S B T K BE AT E 2 A
H.

Section 7- Handling and Storage
BEE- R E S5

Handling
B1E

Don't handing the batteries in manner that allows terminals to short circuit. Do not open,
disassemble, crush or burn battery.

ANEEDAERERAE B 17 SO0 bt AT 4R . AEATIE, il SIS EUREE .

Storage if the battery is subject to storage for such a long term as more than 3 months, it is recommended

&7 to recharge the battery periodically.

an SR B GBS 3 S, B B H e

Long period storage: 251+5°C, 60+25%R.H

K7k 2545°C AR 60£25%

Do not storage the battery haphazardly in a box or drawer where they may short-circuit each
other or be short-circuited by other metal objects.

ANECR b B E AR T a5, DS it TR B S A < Jm W B R AR R

Keep out of reach of children.
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AP AE /D A BT

Do not expose the battery to heat or fire. Avoid storage in direct sunlight.
AN HL 2 S AE AR B AT, 8 S AE FH DG B R A7 4

Do not store together with oxidizing and acidic materials.

ANEE E BRIV A

Section 8 - Exposure Controls/Personal Protection

55 )\ EB oy -Be fub 2 ) A B 47

No engineering controls are required for handling batteries that have not been

Engineering damaged. Personal protective equipments for damaged batteries should include
Controls chemical resistant gloves and safety glasses.
TR BRAERBL B B, WA TR Z R X TR s, AN AP A & R4S

27 B 97 T N 2 ARG

Respiratory Protection: in case of battery venting, provide as much ventilation as
possible. Avoid confined areas with venting cell cores. Respiratory Protection is not
necessary under conditions of normal use. Not necessary under conditions of normal
use.

L 7 A= = G W K 152 i NP VA B W S B ) NI i/ G A I 5
W B RS R PR AE R — SR R A AN o IE W ERAE SR T, MFIRGR R AL ER) . EW
flEHI 2% AR EE.

Personal Protective Protective Gloves: Not necessary under conditions of normal use.

Equipment i N " X
MBI RE By FE: EEMHEHELETALERE.,

Other Protective Clothing or Equipment: Not necessary under conditions of normal
use.

FCAth B 47 Ml 2B BRBE & IR WA SRR T A B E

Personal Protection is recommended for venting battery: Respiratory Protection,
Protective Gloves, Protective Clothing and safety glass with side shields.

2 HE AT IR, RS AN REIREBT A, BT TR, B IR A 4
120 H) 22 4 I 0 BRSO E A Y .

Section 9- Physical and Chemical Properties

FIE -

Physical state: Solid
YIEDRAS: [EA

Form: Cylindrical

FER: AT

Melting Point °C: >300°C
JEEC: >300C

Odor: Odorless
ARBR: TAE

Solubility: Partial soluble in water

WRRRE: IR T K
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Section 10 - Stability and Reactivity
B8R4 A8 RE VR R B
Stability Stable under normal temperatures and pressures.
e W R N AR E

Conditions to Avoid

oL 38 % B 2% 1F

Heat above 70°C or
Overcharge, Short circuit, Expose over a long period to humid conditions.
#70°C DA BB BE . T BIA. B, REl. . K,
K [H) 2% R AR W B SRR .

Incinerate, Deform, Mutilate, Crush, Disassemble,

Hazardous Decomposition
Products

i ik

Toxic Fumes, and may form peroxides.

AHME, I RERE ALY .

Possibility of Hazardous

If leaked, forbidden to contact with strong oxidizers ,mineral acids ,strong alkalis,

Reaction halogenated hydrocarbons.
& I L B T i WORREMEE, RS AL, T, L, KRB
Section 11 - Toxicological Information
B+H—Mr-BEZRER
In the event of exposure to internal contents, vapor fumes may be very
Irritation oo .
) irritating to the eyes and skin.

R ¥

DI ER ) T 2 R I DL T, 2RO Z R RE xR R B K 7 AR R O

Sensitization

Not applicable.

B A& H
Reproductive Toxicity Not applicable.
HhaEh A& H

Toxicologically Synergistic
Materials

thFE M RS

Not applicable.
A& H]

Section 12-Ecological Information

B SEER

General note

B HE R

Do not allow undiluted product or large quantities of it to reach
ground water, water course or sewage system.

ANFOVRARRGRE SO (177 b BIE I T K KBS 7K R 58

Anticipated behavior of a chemical
product in environment/possible
environmental impact/ ecotoxicity

Not applicable.

L2 7 A TR BT R OB Wb AT |

AW —FAESENE

Mobility in soil Not applicable.
neg: 1o2h " 2R ANid
Persistence and Degradability Not applicable.
T A A0 B AR A A3
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Section 13 - Disposal Considerations

BH=8r-BFLtE

Recycle or dispose of in accordance with government, state & local
Waste Treatment

WS

regulations.

SERVSCIRE ) R T R AL B B A

Deserted batteries couldn't be treated as ordinary trash. Couldn't be thrown into fire or

. placed in high temperature. Couldn't be dissected, pierced, crushed or treated similarly.
Attention for Waste

Treatment

BFEESEMR

Best way is

recycling.

R HIBARER S MO BB R . AR P ECE T iR T . ANREMAR, %, BRI
AL TR o B R 25 IR USRI

Section 14 - Transport Information

B+ ER S -EHE B

The battery shall be passed the test items of the UNITED NATIONS “Recommendations on the Transport of
Dangerous Goods, Manual of Tests and Criteria" section 38.3 and meet the requirements of UNITED NATIONS
“Recommendations on the Transport of Dangerous Goods, model Regulations "

ZH A AGE S BCE G ak izt i W AR AET ) 55 38.3 F AT I H AN R A ()
THER T m e MEEAR) MERK,

The battery shall be protected so as to prevent short circuits. This includes protection against contact with
conductive materials within the same packaging that could lead to short circuit;

% LA U B R B DR o LA B LB ] — 2R DY ) A R Ak T - A I

The packaging shall be adequate to avoid mechanical damage during transport, handling and stacking.

BB AL DA G eI B, A B AN HETBOYI A AL 5

The package must be handled with care and that a flammability hazard exists if the package is damaged. %% %
N AR, AR AR, AR AE S IR SE R .

With regard to transport, the following regulations are cited and considered:

KTiak, 5IHMEE T LUTER:

-The international Civil Aviation Organization (ICAQ) Technical Instructions.

- [ bR B A s HZA(ICAO) e AR

-The international Air transport Association (IATA) Dangerous Goods Regulations.

-E B2 1 Hr b2 (|ATA) fE B 47 B ) o

The battery can be shipped by air in according to PACKING INSTRUCTION 965 Section IB, or PACKING
INSTRUCTION 966967 Section |l of the 2022 IATA Dangerous Goods regulations 63 Edition.

ZHIB R LLRYE 2022 4 IATA fGRA) M NS 63 iiutl 245 4 965 4 IB # /- sl 3454 966 967 4 || #1718 % .
UN number: UN3480 or UN3481;

UN %5 : UN3480 5 UN3481:

UN Proper shipping name/Description (technical name): Lithium ion batteries or Lithium ion batteries packed with
equipment or Lithium ion batteries contained in equipment;

UN &3d 13z 5 4 FRAEIE (BOR A4 FK): B 7 R b B 0 1 R s 5 0 (0 206 A — B g it A B Tt
UN Classification (Transport hazard class): Class 9 (P1965 Section IB) or N/A (P1966 —967 Section II)

Page 7 of 9 pages



©

=fa3AiE  Report No.: NBFS20211228SDS03

UN 2R Gaim Gk al): 9 K a ki (3454 965 5 IB #i7r) sl Aid FH (3645 4 966967 4 Il #77)
UN packaging group: N/A
UN f362R5]: AdEH

-The international Maritime Dangerous Goods (IMDG) Code.

- it iz fE B B (IMDG )RR

UN number: UN3480 or UN3481;

UN %5 : UN3480 5 UN3481;

UN Proper shipping name/Description (technical name): Lithium ion batteries or Lithium ion batteries packed with
equipment or Lithium ion batteries contained in equipment;

UN &3d 13z 5 4 FRAIE (BOR A4 FK): B 7 R Yt B 8 1 R s 5 0 (0 206 A — 2 B g it Y B Tt
UN Classification (Transport hazard class): N/A

UN 72K (Gzimaiiinl): A

UN packaging group: N/A

UN B3R5 AiEH

The battery is not restricted according to IMO IMDG Code (inc. Amendment 40-20) Special Provision188.
st R Prifg 020 ([ Brifgis el Te i) (40-20 AR )FFRRILE 188 A 2B

Section 15 - Regulatory Information

FTHB-BEAER

International Civil Aviation Organization (ICAO) Technical Instructions

ICAO Efr R M A AR (ICAO)E AL :

1.Unless be exempted according to ICAO T, the lithium ion cell/batteries (UN 3480, Pl 965) and lithium

metal cell/batteries (UN 3090, PI 968) are forbidden for carriage on passenger aircraft.

BRAEMCHE CHARZHMY FIA G SRIUS #4%0, P E R r)8e B it G (UN 3480, PT 965) 4 & Hijth ()
(UN 3090, PI 968) Te4&k LAfi &M%

2.Unless be approved according to ICAO T, Lithium ion cells/batteries (UN 3480, PI 965) must be offered

for transport at a state of charge (SoC) not exceeding 30% of their rated design capacity.

BRAEMRE CHORANNDY (R AH IS ZE RIS Rr At e, 42 HE 0560 B 965 ZE Rz M i 8 &8 1 it G T84, “Cishf 4

BT GED A BARAS A B L AE 25 & 1 30%.

Section 16 - Additional Information

FEoNER e -F nfE B

Compile unit Zg B AL
Guangzhou CP-UP Certification Technology Service Co., Ltd.
I = MEVAES AR RS A BR 2 7]
Room C101, C102, C103, and C104, No 9, Hengji Road, Yunxing Zhukeng Village, Shigiao Street, Panyu
District, Guangzhou City, China
JoRT B X T = B BRYUR RS 9 5 C101. C102. C103. C104 =
Tel./H1E: 0086-20-31127037
Web/F1k: www.cp-up.com
Email/#il 44 : info@cp-up.com
Revision &£iT: 0
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Other Information /{5 &

The information above is believed to be accurate and represents the best information currently available to us.
However, we makes no warranty of merchantability or any other warranty, express or implied, with respect to such
information, and we assume no liability resulting from its use. Users should make their own investigations to
determine the suitability of the information for their particular purposes. Although reasonable precautions have
been taken in the preparation of the data contained herein, it is offered solely for your information, consideration
and investigation. This safety data sheet provides guidelines for the safe handling and use of this product; it does
not and cannot advise on all possible situations, therefore, your specific use of this product should be evaluated to
determine if additional precautions are required.

TESATE SR Lt BA5 B HER Y, X IRATH ATREIR B S AR R (HE, X TIXEFR, AR i i fe
R ART WS ) B0 MR R ARAIE - FRATHR AN X 2645 B3 ) Ja RAB AT D4R . F P N 24 SR A 5T S g
X SO Rl T AT R E g . R EIZOCR LR Y T AR S, HERIMN A REKMSE . HEMH
o X TR U AR AL 122 AL B AL 1% i 96T, (HARAEWRCE, WANREXT B vl BE A AE 1% S
W I DA SRR J000 1277 il Ry 5 A 00 SR 8 2 11 e 2 JF At ) 9 7 43 e

--End of report--
4 G -
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Test Report issued under the responsibility of:
MR E TR & ITIA:

AP mua
CNAS =&
TESTING
W  CNAS L2065
AN J ;J:& H
W =
TEST REPORT
HRER: AIFEH$EES FHEt, BUE 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh
SAMPLE Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V,
INFORMATION: 9.62Wh
FRiE B TR REEER MR AR AT
APPLICANT: Ningbo Ivneng lithium battery technology co. LTD
MR - e Ml ZFEAG
TYPE OF TEST: Commercial Inspection and Testing Services

THINULSEEEAUEB R AR N7 2 F]
UL-CCIC Company Limited Guangzhou Branch

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
Copyright © 2019 UL LLC
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Test Summary

MR

ELLE N Al FERRSE S FHM

Name of samples Rechargeable Li-ion Battery

B S Al 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh

Type/ Model Battery Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh

RIR &

Trade mark N/A

BRIF B TRRRESEER MBI B IR AT

Applicant Ningbo Ivneng lithium battery technology co. LTD

FRIF i il HIE TR M EATIOMELIT’2205

Applicant address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China

HiE TRRRESER MBI BIRAF]

Manufacturer Ningbo Ivneng lithium battery technology co. LTD

Ealbgpsichila AIETREmEATIOMELT’2205

Manufacturer Address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China

Bk ZH1E Telephone: Anjun Yang, +86-574-88935310

B FHRFE Email: 3388256833@qg.com

N EIME Website: www.nblvneng.com

@I & EEREEREBE

Appearance Blue Cylindrical Battery Pack

HmEE E3jth4A Battery Pack: 18 pcs;

Quantity of sample B2 ithits Battery Cell: 30 pcs

HmiRRF S F;th4R Battery Pack: 3036621-S1~3036621-S18;

Sample identification Ejth Battery Cell: 3036624-S1~3036624-S30

M ARIE REE (KXTRIEMAEMEHNENH) REFREFMESRIEITMIEE 1

Testing standard (2017), £838.375: $Erith
United Nations: Recommendations on the Transport of Dangerous Goods -
Manual of Tests and Criteria, Amendment 1 to Sixth revised edition, 2017
(ST/SG/AC.10/11/Rev.6/Amend.1), Section 38.3: Lithium Batteries

1## B Received date 2020-04-29

52 H#A Completion date | 2020-05-28

%% Remark:

REBAESKR, RESEM (BeE) #WAE “Bif” (B , B “BR” EKRHEITE, A0
B mE S WamAR mE e, FXMRIFSF, uaﬁlfﬂlﬁlhtniéiil‘%&%ﬁlf'i/ulﬁlaiﬁio
According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
Copyright © 2019 UL LLC
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Test Conclusion

MGG

Clause Name of test Sample Condition Conclusion Remarks
=0l MR B & FR ETR NN i #F
. ) First cycle in fully charged state/S§§—N3c %
38.3.4.1 fitra‘-‘l:ITaitlioﬁltltUde REHEABTETR Pass -
= A 25th cycle ending i‘n fully charged state/s8 g
THEANREFREMEARTERE
. First cycle in fully charged state/S§§—N3c %
38.3.4.2 :ietsq? T2 Themal | s M2 s Pass -
BRI 25th cycle ending i‘n fully charged state/s8 U
THEANREFREMEARTERE
First cycle in fully charged state/$—N 2%
38.3.4.3 iiﬁ%ﬁT.S Vibration | ZEERMEBEAAT LR Pass B
i) 25th cycle ending in fully charged state/8 JGU
THEANREFREMEARTERE
First cycle in fully charged state/$—N 5%
38.3.4.4 RLET.4 Shock FEBBEHTERE I‘Da\ss 3
HE 25th cycle ending in fully charged state/8 JGU
ZHARNREFTHEEBARTERE
38.3.4.5 Short-circuit — s --
HNERED R 25th cycle ending in fully charged state/£8 JG:hU
ZHARNREFTHEEBARTERE
" First cycle in 50% charged state /8—4~3Z
IHT.6 BB MB AT Pass
38.3.4.6 Impact/Crush — N, --
R 25th cycle‘ ending |‘n 50% charged state/58 g
ZHEAREFEMEARE TR
RIST7 First f:ycle in fﬂI‘Iy charged state/Sg—/N &
38.3.4.7 O\;ercﬁarge RRARERTETE F\>a\ss --
SERSE 25th cycle ending i‘n fully charged state/58 g
THEANREFREMEARTERE
oA First cycle in fully discharged state/Z5—4>
38.3.4.8 gitjélr;?ggorced STR SR R S pass -
BRI R 25th cycle ending in fully discharged state/ G:hU

FTANMRBERRMEAYTENE

Test Conclusion/#& 35458 :
TR REEEE MR ARAREENAI R BEE FHM, #S 18650-2600mAh, 2600mAh, 3.7V,

9.62Wh, fkiE (X TRKEREMSHIENE) R FIREFMEIETTIEIT15£38. 3 # I T2 B MK

LRAERE G EFIERMNET, WNHERFEHTEHEKX.

The Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh submitted by Ningbo
Ivneng lithium battery technology co. LTD s tested according to Section 38.3 of Amendment 1 to the Sixth
Revised Edition of the Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6 Amend.1 Section 38.3). The test items are full items.

The sample received complies with Specification when Accuracy Method decision rule is applied.

MRER: BiE.
The test results: Pass.

% % HHEA/Date of issue: 2020-06-10

TRF-Eith-012-V2.2

Copyright © 2019 UL LLC

Date Issued: 2019-01-31
Date Revised: 2019-11-25
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T.1 Altitude simulation

EEEM

Test Method iR 753%

The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 = 5°C (68 = 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test. 350X AR E #20+5°C, KKE
HARKF1LL.6kpaf BRI FEAR D F6N M. MHEREMNKFIRHITHRE, HIERBE.

Test Results/3liz 45 58

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentage Results
R e Before After of Weight Before After of residual @
Condit Test(g) Test(g) Loss Test(V) Test(V) Voltage
1on MRETR | MAERE | REH%K% | WkawmE | WlERE | REBE®
ﬁj‘:#ﬁ 2 G (5%) (GN) €V )
3036621-S1 | (C) | 48.817 | 48.815 0.004 4.136 4.133 99.927 | (6),(7)
3036621-S2 | (C) | 48.918 | 48.922 0.000 4.142 4.139 99.928 | (6),(7)
3036621-S3 | (C) | 48.953 | 48.956 0.000 4.132 4.128 99.903 | (6),(7)
3036621-S4 | (C) | 49.036 | 49.033 0.006 4.138 4.134 99.903 | (6),(7)
3036621-S5 | (C) | 48.992 | 48.995 0.000 4.142 4.139 99.928 | (6),(7)
3036621-S6 | (D) | 49.143 | 49.140 0.006 4.139 4.136 99.928 | (6),(7)
3036621-S7 | (D) | 48.718 | 48.715 0.006 4.135 4.132 99.927 | (6),(7)
3036621-S8 | (D) | 48.677 | 48.677 0.000 4.193 4.189 99.905 | (6),(7)
3036621-S9 | (D) | 48.703 | 48.701 0.004 4.142 4.138 99.903 | (6),(7)
3036621-S10 | (D) | 49.008 | 49.008 0.000 4.196 4.191 90.881 | (6),(7)
Results/4& R:

(1) Leakage/Smif.

(2) Venting/HEX.

(3) Disassembly/fi#{.

(4) Rupture/f§%4.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTiEik, FTHES, ThRiE, B, TEA.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B EME iR I BT B B [E
#J90%.

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
Copyright © 2019 UL LLC
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T.2 Thermal test
m B

Test Method ik 75 5%

The samples were subjected to temperature cycling consisting of the following.

The samples were weighed before and after the exposure. The cell/battery voltage was also
determined before and after the test. iR HEMRGHITH T REB/IANK . HRWABIEHITIRE, HidR
BE.

SamplesIn/ | The chamber temperature was raised to 72 + 2°C (162 * 4°F) within 30 minutes and
1+ mikfE maintained at this temperature for X* hours.
HERRE A0 IA_EFARI72 £ 2°C, FHUEHFIBEEX /MR,
The chamber temperature was reduced to -40 + 2°C (-40 £ 4°F) within 30 minutes and
maintained at this temperature for X* hours.
BEFERE 30D AR EI-40 + 2°C, FHUEFFILBEX AT,
Repeat the sequence for 9 additional cycles (total of 10 cycles).
EEMIRFMREINONEER (BIELIONMEIS) .

Samples After the 10th cycle, store the batteries at ambient temperature 20 £ 5°C (68 £ 9°F) for 24
Out/#mt hours prior to examination.
il EHEI0OMEIE, F20+ 5°CIMNET#EF24/0E, REREERT.

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
7 FEMASZRIGEREFFERE (X)) BRINTHRE:

[X] Small cells and small batteries: 6 hours; 7]y B F0 /)N it g6/ B ;

[] Large cells and large batteries: 12 hours. KBS FIAE 1A 12/)7 6 .

Test Results/{MlitzE R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentag Results
HRms e Before After of Weight Before After e_of ]
Condit Test(g) Test(g) Loss Test(V) Test(V) residual
on | miEiE | WRERE | RERK% | WHHRE | MkEeE | Volteee
R | 2 G (5) CV9) €V ) TR
A E%
3036621-S1 (© 48.815 48.811 0.008 4.133 4.104 99.298 (6), ()
3036621-S2 (© 48.922 48.920 0.004 4.139 4.108 99.251 (6), ()
3036621-S3 (© 48.956 48.953 0.006 4.128 4.097 99.249 (6), ()
3036621-54 (© 49.033 49.030 0.006 4.134 4.105 99.299 (6), ()
3036621-S5 (© 48.995 48.992 0.006 4.139 4.109 99.275 (6), ()
3036621-S6 (D) 49.140 49.022 0.240 4.136 4.106 99.275 (6), ()
3036621-S7 (D) 48.715 48.711 0.008 4.132 4.103 99.298 (6), ()
3036621-S8 (D) 48.677 48.675 0.004 4.189 4.147 98.997 (6), ()
3036621-S9 (D) 48.701 48.681 0.041 4.138 4.108 99.275 (6), ()
3036621-S10 (D) 49.008 49.005 0.006 4.191 4.147 98.950 (6), ()
Results/Z5R:

(1) Leakage/5®i®.

(2) Venting/HEX.

(3) Disassembly/fi#{.

(4) Rupture/f§ %,

(5) Fire/& X..

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, THS, TRk, THE, TEAX.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & &8 & AR FiX IS s FF B B JE
990 %.

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
Copyright © 2019 UL LLC
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T.3 Vibration
=N
Test Method Ui /75%

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.
HHERIGHITOTIREIMK . MK EIEHITRE, HidRBE.

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face. FFF1Ejth 28 E i 22 2 7E R
A L. RSUEZEFER, UTHZIEME200Hz, RBEBRLCEBI7THZ H—NMER, —MEFZLEE15H5 4
X BAETRZEE . LRSI EP—NEEvmEEEBESRRYE, SIS =AEREENTSEEEIF12
R, BNFHEBN N,

The logarithmic frequency sweep was as follows/X} #3355 a0 T~

[X] For cells and small batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g occurred (approximately 50 Hz). A peak acceleration of 8 g was
then maintained until the frequency was increase to 200 Hz. Xt /NE S FI/NEE . 7H525 TR Lgni &
KINEE BRI K 1824, AEEIRIBRIFEOSENR (BRI L6ZNRK) FHILIMIMNEE 2 H A MEE L
8gn (SRZEZL)A50HF%E) , FHRAMEERFFESnE R INZEIE N E|2005#2% .

[ ] For large batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g occurred (approximately 25 Hz). A peak acceleration of 2 g was then maintained
until the frequency was increase to 200 Hz. 3t AKESFIAEM:  7HizE T IR R T LgnB R K INERE ER5hE
AH18H%E, AREIRIBARIFE0SENXR (BRHBL6ENK) FHEMMEERFEXMFEFILE2gn (SRELH25
#2%) , BERAIMEE RFEFE29nE RSN M EI2005##%% .
Test Results/Mix 45 R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentage Results
Hams e Before After of Weight Before After of residual gEE@
Condit Test(g) Test(g) Loss Test(V) Test(V) Voltage
1on MRFIR | MAERE | REHE% | WKFEE | MXEEE | REABE%
ﬁiﬁ 2 (B (=) ¢ CV9)
3036621-S1 (© 48.811 48.809 0.004 4.104 4.036 98.343 (6), ()
3036621-S2 (© 48.920 48.915 0.010 4.108 4.105 99.927 (6), ()
3036621-S3 (© 48.953 48.951 0.004 4.097 4.096 99.976 (6), ()
3036621-5S4 (© 49.030 49.024 0.012 4.105 4.083 99.464 (6), ()
3036621-S5 (© 48.992 48.990 0.004 4.109 4.108 99.976 (6), ()
3036621-S6 (D) 49.022 48.943 0.161 4.106 4.074 99.221 (6), ()
3036621-S7 (D) 48.711 48.708 0.006 4.103 4.102 99.976 (6), ()
3036621-S8 (D) 48.675 48.672 0.006 4.147 4.143 99.904 (6), ()
3036621-S9 (D) 48.681 48.679 0.004 4.108 4.107 99.976 (6), ()
3036621-S10 (D) 49.005 49.003 0.004 4.147 4.145 99.952 (6), (7
Results/#5 R:
(1) Leakage/i@if.
(2) Venting/HE=.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, FTHS, Tk, THE, TEAX.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF BB & NME F iR I s FF B B [
A990%.
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T.4 Shock
A

Test Method i /55%
The samples were subjected to shock. The samples were weighed before and after the exposure.

The cell/battery voltage was also determined before and after the test. The sample cell was secured to
the testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below: ¥ IG#H T THEMIK. SHEREMRETEHITIR
=, HieREE. URENFEREEESNECHEMERNESHRERERE. S MEREHETRTHEEZAS
TR -

[X] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds. /NEE TS : IE1E N
150gn, BKHIEFE6ZR.

[ ] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds. X : IE{E
A50gn, BHIFELIZRD.

[ ] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /\EBjth: BUEAN REMERIEE, BAHFFE6ZERD.

e 150¢gn.

e (100850 / mass of the battery in kg)

[ ] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: KHith: BN TRE/IMERIEE, BODFFEEER.

e 509n.

e (30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
BN AERAE=NEHEENBEMRESMNESEEZ=0hE, BEERAEEZ=0pE, B3t
£ 18X M.

Test Results/iMlitzE R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentag Results
HRme e Before After of Weight Before After e_of gE
Condit Test(g) Test(g) Loss Test(V) Test(V) residual
on 1 piEE | MAERE | RER%% | UAGERE | MiEaE | Votege
#ER | 8 GO (5) N N FRARHE
7 %
3036621-S1 (© 48.809 48.809 0.000 4.036 4.036 100.000 (6), (7)
3036621-S2 (© 48.915 48.915 0.000 4.105 4.013 97.759 (6), (7)
3036621-S3 (© 48.951 48.951 0.000 4.096 4.096 100.000 (6), (7)
3036621-S4 (© 49.024 49.024 0.000 4.083 4.023 98.530 (6), (7)
3036621-S5 (© 48.990 48.990 0.000 4.108 4.108 100.000 (6), (7)
3036621-S6 (D) 48.943 48.943 0.000 4.074 4.074 100.000 (6), (7)
3036621-S7 (D) 48.708 48.708 0.000 4.102 4.102 100.000 (6), (7)
3036621-S8 (D) 48.672 48.672 0.000 4.143 4.140 99.928 (6), (7)
3036621-S9 (D) 48.679 48.645 0.070 4.107 4.107 100.000 (6), (7)
3036621-S10 (D) 49.003 49.003 0.000 4.145 4.144 99.976 (6), (7)
Results/£45R:
(1) Leakage/i@if.
(2) Venting/HES.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& K.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiEik, THES, TiRiE, w3, k&
g

(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B JE AE F ik I B FF B FE
ERY90%.
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T.5 External short circuit

5 BRAE 2R

Test Method iR 75 3%

The samples were shall be heated for a period of time noted below, to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case: J{E#FIAZIH A2 ERNVIEEE
57+4°C, HmEALMETRE—EHE.

e Small cells and small batteries: 6 hours. /NEERFI N E DR E6/NET.

e Large cells and large batteries: 12 hours. KE B F KBt E LR E12/0 0],

e [X] _1 hours, assessed depended on the size and design of the sample. __1  /J\BF, #RIBHER
RTgHIHE RS

The samples were then subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm, until: A EAFHEMmIE SR A/ F0. 1RR B A S B PRI BR i 1 TRE 8%, B E:

e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 £ 4 °C.
INERGES, NERANKE: HEMRINRIREEREZRIS7 £ 4 "CZERFFRBIRSLNE L.

e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

REM: HREERE FEMNEXEAN—F, FRFHETZEE.

Test Results/3it 25 R

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, °C Results
HRRS MRS MR ATRE (1R HemE (°C) Z#HR
3036621-S1 (© 4.036 57.7 (4), (5
3036621-S2 (© 4.013 57.7 (4), (5
3036621-S3 (© 4.096 58.0 (4), (5
3036621-S4 (© 4.023 57.8 (4), (5
3036621-S5 (© 4.108 57.6 (4), (5
3036621-S6 (D) 4.074 58.2 (4), (5
3036621-S7 (D) 4.102 57.9 (4), (5
3036621-S8 (D) 4.140 57.8 4), (5)
3036621-S9 (D) 4.107 57.8 4), (5)
3036621-S10 (D) 4.144 57.9 (4), (5
Results/45 &

(1) Disassembly/fi#/.

(2) Rupture/fE 2.

(3) Fire/& X.

(4) No disassembly, no rupture, no fire within 6 hours after the test;lliX [F6/ A TRk, THKE, L&
.

(5) The maximum temperature did not exceed 170°C/R=BE N BT 170BKE.

Samples Condition note for T1 to T5ARIE T1E TE5MIRERIRTS&T

(A) Fully discharged state/5E £ .

(B) Undischarged state/7k i E..

(C) First cycle in fully charged state/S— N3 B FE N HE BHIST £ T H.

(D) After 25 cycles ending in fully charged state/$ —+ AN BB AT FE.
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T.6 Impact / Crush
&

Test Method iz 75 5%
[X] Impact (for cylindrical cells greater not less than 18 mm in diameter)/ {#&& GERFTERZRAF/)NTF18
R EAER M)

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg £ 0.1 kg mass was dropped from a height of 61 £ 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was oriented
90 degrees from the horizontal supporting surface. iR IEHRBMAE—NFIEXBHTE L. ¥—5%3168!
TEEREE, HERZEA15.8mm£0.1mm, KEAZELD6 cm, HETHRKIAKE (BEFEAE) , HE
RS, F—FREN.1kg 0.1 kghy#iETF61 + 2.5 cmiIEE, TEZBMNBEEBNERHSR. EEH
BPSHEEAEERER, REF0E.

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm + 0.1 mm diameter curved surface lying across the center of the test

sample. Separate samples were used for each test. $EZ1EHRNARE, NS FIERNRE FITHSHEK
AREFONERLS.8 mm £ 0.1 mmTHERAMNNBEE. E—MAHRET—RET.

[ 1 Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/#f
E GERT®ER, £, BH/ANEmAERNTI8ZERNEHER B

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three

options below has reached/ MM ER N FEZ BFE. FEAERHMK, EF—NMEMa EHEREREX
L) RLEER/EY . FKEREHT, BERHIUAT=MERz—:

e The applied force reaches 13 kN + 0.78 kN/AE N HY 7155 F)13 kN + 0.78 kN;

e The voltage of the cell drops by at least 100 mV; or/E8;ts A E THEZE /D 100ZK, 5H#H

e The cell is deformed by 50% or more of its original thickness/e;th T HZIE R 44 B EAI50% A L.

[ ]

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/HHE 2 4% 4 B th KT M SR FE B0 — T MEE .« ZA4T/AE T A B St K2 M KL 248
REME. BFEEENSNHEENSEREE.

The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test//MWiX# miFE—SWE6 /MY, KRHITIEMMNXBHEmAT
e o

Test Results/ilizx 25 R

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, Results
RS RERIRTS MRFTRE (R °C R
memE (°C)
3036624-S21 (© 3.656 116.4 (3), 4)
3036624-S22 (© 3.655 121.4 (3), 4)
3036624-S23 (© 3.660 54.9 (3), 4)
3036624-S24 (© 3.652 128.6 (3), 4)
3036624-S25 (© 3.658 59.0 (3), 4)
3036624-S26 (D) 3.656 124.5 (3), 4)
3036624-S27 (D) 3.655 102.7 (3), (4)
3036624-528 (D) 3.653 121.1 (3), (4)
3036624-529 (D) 3.661 104.3 (3), (4)
3036624-S30 (D) 3.659 55.2 (3), (4)
TRF-E;-012-Vv2.2 Date Issued: 2019-01-31
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Results/45 &:

(1) Disassembly/fi#/x.

(2) Fire/& X.

(3) No disassembly, no fire within 6 hours after the test/SUif /56 et A ThRK, TEAX.
(4) The maximum temperature did not exceed 170°C/R =R E R BT 1701RKE.

Samples Condition note/# SRS &5E

(A) Undischarged/A i E.

(B) Fully discharged/5e £ E..

(C) First cycle in 50% charged state/$8—/METF & HA: .

(D) 25 cycles ending at 50% charged state/$5 —~+ T4 32 % 7 B ji B B HA 4 i R
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T.7 Overcharge
BEFEE

Test Method Ui /75%
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current. 2{&Hi&E] HEFENRAFEABBEANHERTTE.

The minimum voltage of the test was as follows/& /s B9z B FIR N TORE -

e When the manufacturer’'s recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.

MR FEFPFRERENBEI8Y, KXW ENRBBEBENZE] FKITERATBBENMAER
BR22VZHBIBRNE

¢ When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of
the test was 1.2 times the maximum charge voltage. 1R RHEFRFTHEEBT18Y, AMXHY
BNFREBENE RIFERAFTERENL2ME.

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours. jlli®{
7£20 + 5°CHYIMRIRE TH#EIT, L824/,

Overcharge Current/id 78 B35 2*3000=6000mA
Overcharge Voltage/id 78 B8 & 2%4,2V=8.4V
Test Results/ilix ¢4 R
Sample No. Sample Condition Voltage Before Test, V | Measured Overcharge Current, mA Results
ks HRRES MIKETERE (K MEMEFER (ER) ZR
3036621-S11 (A) 4.179 0 (3)
3036621-S12 (A) 4.175 0 (3)
3036621-S13 (A) 4.179 0 (3)
3036621-S14 (A) 4.177 0 (3)
3036621-S15 (B) 4.178 0 3)
3036621-S16 (B) 4.177 0 3)
3036621-S17 (B) 4.178 0 3)
3036621-S18 (B) 4.177 8 3)
Results/45 &R
(1) Disassembly/fi#{i.
(2) Fire/& X..

(3) No disassembly, no fire within seven days after the test/UiX /7R TRk, TEAX.

Samples Condition note/# SRS &5 E

(A) First cycle in fully charged state/S8— N2 FE R AR FEHE.
(B) After 25 cycles ending in fully discharged state/$8 —+ R 32 7 B AR B HASE £ 7T .

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
Copyright © 2019 UL LLC



Page 13 of 17 Pages Report No.: 4789465711-1

T.8 Forced discharge
SRR

Test Method iR 753%

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
AERMET, BENBENERAEIL2VRERBIRLHITESINE, KERBREELSNIECVHEERA
FiE H8 E R R KT ER IR

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). & & 84§ B B8 57018 T S BE A M B fs
HEBERNFRINEHABRRKE, BIBECHRHMEBERE N ATESEMRUMGER (L)

Test Results/ix 45

Sample No. Condition Initial Discharge Voltage of Voltage After Results
Hams HEIRES Current, mA Discharged Cell Test(V) zEm
AR Before Test(V) | mitiEeaE (f0)
) MRATERFE (40
3036624-S1 (B) 3019 3.213 0.000 (3)
3036624-S2 (B) 3003 3.196 0.000 (3)
3036624-S3 (B) 3001 3.179 0.000 (3)
3036624-S4 (B) 3006 3.252 0.000 (3)
3036624-S5 (B) 3001 3.241 0.000 (3)
3036624-S6 (B) 3005 3.158 0.000 (3)
3036624-S7 (B) 3002 3.206 0.000 (3)
3036624-S8 (B) 3004 3.253 0.000 (3)
3036624-S9 (B) 3012 3.265 0.000 (3)
3036624-S10 (B) 3009 3.261 0.000 (3)
3036624-S11 (C) 3023 3.339 0.000 (3)
3036624-S12 (C) 3006 3.350 0.000 (3)
3036624-S13 (C) 3004 3.294 0.000 (3)
3036624-S14 (C) 3009 3.341 0.000 (3)
3036624-515 (C) 3006 3.346 0.000 (3)
3036624-516 (C) 3004 3.347 0.000 (3)
3036624-S17 (C) 3010 3.341 0.000 [©)
3036624-S18 (C) 3002 3.337 0.000 [©)
3036624-S19 (C) 3004 3.346 0.000 [©)
3036624-520 (C) 3005 3.344 0.000 [©)
Results/Z5 &R
(1) Disassembly/fi#/.
(2) Fire/& X.

(3) No disassembly, no fire within seven days after the test/;lif G XA TLRIE, TENX.

Samples Condition note /4 fAR7SZ3E

(A) Fully discharged state/5E £ .

(B) First cycle in fully discharged state/55—/N 32 % 7t R F R B ST £ 7R .

(C) After 25 cycles ending in fully discharged state/88 —+ R AN32 % 75 B AR B BATT £ H ..
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Test samples

MiREmBR A

Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh
Al FE SRS F I, HEthANS 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh
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Test samples
MR RER
Inner Cell, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh, manufactured by Ningbo Ilvneng
lithium battery technology co. LTD.

AEREE, &S 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh, TR 4FaEiEE MR HRA RS
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Battery Label
B tAR

Rechargeable Lithium Cell INR18/65
+ 18650-2600mah 3. TV 9. 62Wh Date 2020. 03. 10 H-

Ningbo lvneng lithium battery technology co.LTD
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AEBEMN

Important

1. REXAKKEPEEE, TEEFIHBIMERARE.
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
UL.

2. ARETHUEAN . ERARKRWAZ BT

The test report is invalid without the signatures of Approver, Reviewer and Tester.

3. ARG RETT.

The test report is invalid if altered.

4. MEWHREEERIWN, NTWERGZHE+EXAEREBAREL.

Objections to the test report must be submitted to UL within 15 days.

5. AMEPUASSKE NS
Throughout this report a point is used as the decimal separator.

6. ARE NI EEIHFmRTITT.
The test report is valid for the tested samples only.

7. AREHARBBOTATRFEMERULEFULB TR &R 7R,

The test report does not grant applicant the use of UL name, trademark or label.

8. fRAAE S T B AL Y2 SRAE B AN S B T AL T BB (S AR A4S B WS BR A€ 25 A
UL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. WNHEMERNEZHSIERAMER.

The test data and results do not have social proof function.

QM BN FIMULELEEBRAB M52 F]

Laboratory: UL-CCIC Company Limited Guangzhou Branch

otk TRETMHTNESFEAFAXBEHEE ZE8S

Address: No.8, Nanyun 2nd Road, Science City, Guangzhou Hi-Tech Development Zone,
Guangzhou, Guangdong, China

B, i&(Tel): +86-20-3213 1000

£ E(FAX): +86-20-8348 6777

MR B 4mA5(Post Code): 510670

Email: customerservice.cn@cn.ul.com

Web: www.ul.com
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